
 
 
 
November 4, 2022 
 
 
 
Erich Schmidtke 
101 East Wilson Street Floor 9 
Madison, Wisconsin 53703 
 
 
RE: Submittal for the Village of Rib Mountain 
 
 
Dear Erich: 
 
Enclosed is the Town of Rib Mountain’s incorporation submittal for Village status. Also included is the 
$25,000 fee. An electronic version was also sent to you via email at erich.schmidtke@wi.gov. A copy of 
the submittal can also be found on our website at www.ribmountainwi.gov under “Incorporation”.   
 
The Town of Rib Mountain Board of Supervisors unanimously endorsed the incorporation submittal 
document at their November 1, 2022, regular Town Board meeting. This project was made possible 
through hard work by our residents, staff, and consultants.  
[...]
or aerobic treatment tank and some 



53RIB MOUNTAIN, WISCONSIN

type of absorption field alone or in 
combination with passive or active 
treatment components or holding 
tanks. Areas determined unsuitable for 
septic systems, for reasons such as high 
bedrock or high-water tables, are not 
conducive to installation of conventional, 
in ground absorption fields and must 
use other methods. Some areas of Rib 
Mountain have private waste disposal 
systems. However, high bedrock and 
wetlands limit the use of conventional 
septic systems in some areas.

3.	 Potable Water: Public water is supplied by 
the Rib Mountain Sanitary District from 
four wells located along the Wisconsin 
River. Each well is approximately 90 feet 
deep and produces about 500 gallons 
per minute. The water is treated to 
reduce naturally occurring minerals, pH 
adjusted for corrosion control, fluoride 
is added, and the water is chlorinated 
to assure bacteriological safe drinking 
water.  Public water supply is stored 
in a 500,000-gallon ground storage 
tank located on the east slope of Rib 
Mountain.   The water distribution system 
is owned and maintained by the Rib 
Mountain Sanitary District.  

4.	 Surface Water Management: Rib 
Mountain has storm water guidelines 
which are typically included in 
development agreements.  Rib Mountain 
also has a wellhead recharge ordinance 
to ensure protection of its water supply.

See Exhibit 09: Town of Rib Mountain 
Comprehensive Plan.

WAUSAU URBAN AREA SEWER SERVICE 
AREA PLAN 2040

Wisconsin Department of Natural Resources 
defines Sewer Service Area Planning as “a 
process designed to anticipate a community’s 

future needs for wastewater treatment. This 
planning helps protect communities from adverse 
water quality impacts through the development 
of cost-effective and environmentally sound 
20-year sewerage system growth plans. A sewer 
service area plan identifies existing sewered areas 
as well as adjacent land most suitable for new 
development. This planning also identifies areas 
where sewers should not go; environmentally 
sensitive areas where development would have an 
adverse impact on water quality.” 

The Wausau Urban Area Sewer Service Plan 2040 
identifies the following purposes: 

1.	 It establishes the geographic boundaries 
for possible sanitary sewer service to the 
year 2040; 

2.	 It provides a technical basis to anticipate 
future needs for wastewater collection 
and centralized treatment facilities for 
the planning area; 

3.	 It establishes an institutional structure 
for reviewing boundary and plan 
amendments and for approving sewer 
extensions and expansions of sewage 
treatment plants; 

4.	 It serves as a guide for community 
officials as they make land development 
decisions within their respective 
communities;

5.	 It identifies areas to be protected from 
development by designating them as 
environmentally sensitive areas. Such 
areas will control and direct the growth 
of communities in order to protect 
environmental, social, and economic 
concerns; 

6.	 The Plan will become a component of the 
Central Wisconsin River Basin Integrated 
Management Plan.



54 INCORPORATION SUBMITTAL

The core study area includes the extents of the 
communities that comprise the Wausau urban 
or metro area. These communities include 
the Cities of Mosinee, Schofield & Wausau, 
the Villages of Brokaw, Kronenwetter, Maine, 
Rothschild & Weston, and the Town of Rib 
Mountain.

The Wausau Urban Area Sewer Service Plan may 
be viewed here: https://www.co.marathon.wi.us/
portals/0/departments/cpz/.

RIB MOUNTAIN METRO SANITARY 
DISTRICT (RMMSD) COLLECTION AND 
TREATMENT FACILITIES

In 1986, work was completed on the Rib 
Mountain Metropolitan Sewage District 
treatment facility. The project was in response to 
long-term groundwater problems experienced 
in the Town of Rib Mountain. The cost for this 
project was $21.6 million. In addition, property 
owners paid between $600 and $4,000 each to 
connect their homes to the new system.

RMMSD owns and operates the RMMSD 
Wastewater Treatment Plant that provides 
wastewater treatment to parts of Rib Mountain, 
the Village of Rothschild, the majority of the 
Village of Weston, the Village of Kronenwetter, 
and the City of Mosinee.  The District also 
owns and maintains an interceptor sewer that 
brings the wastewater to the plant.  RMMSD 
is an independent, special purpose district 
that evolved out of the recommendation of a 
joint facilities plan (Wausau Area Facilities Plan 
Advisory Committee – 1982).  

The wastewater treatment facility and 
interceptor sewer have been operating since 
1986.  The plant has had interim upgrades 
for biosolids storage, wastewater screening, 
phosphorous removal, and ultraviolet 
disinfection.  The interceptor is in good 
condition and does not have significant inflow/
infiltration issues.  The individual communities 

own and maintain their own collection facilities 
that feed into the interceptor.  

The RMMSD completed the Wastewater Facilities 
Plan, Rib Mountain Metropolitan Sewerage 
District, WI in 2016, see Exhibit 10: Wastewater 
Facilities Plan, Rib Mountain Metropolitan 
Sewerage District - 2015.  The plan identifies two 
phases from 2016 to 2020 and 2021-2030 with 
an overall cost of nearly $17 million.  

The wastewater treatment facility is located at 
151401 Aster Road in Rib Mountain. According 
to Director Eric Donaldson the wastewater 
treatment facility can handle current needs 
and expanded growth. The current facility’s 
design flow is 4.41 MGD and the average flow is 
about 2.7 MGD, which is approximately 60% of 
capacity. There is room for growth. 

NORTHWEST AREA SANITARY SEWER AND 
WATERMAIN MASTER PLAN
Adopted 2017 

This plan is a system expansion study for the 
developable area within the urban area along 
CTH NN from Rib Mountain Way to Redwing 
Road. The developable area within the study 
area has development potential for 670 
equivalent single-family residences. Below are 
two clippings from the plan. 

See Exhibit 11: Northwest Area Sanitary Sewer 
and Watermain Master Plan.

https://www.co.marathon.wi.us/portals/0/departments/cpz/documents/2040WausauUrbanAreaSewerServicePlan_Final.pdf
https://www.co.marathon.wi.us/portals/0/departments/cpz/documents/2040WausauUrbanAreaSewerServicePlan_Final.pdf


55RIB MOUNTAIN, WISCONSIN

Excerpts from Northwest Area Sanitary Sewer and Watermain Master Plan



56 INCORPORATION SUBMITTAL

WASTEWATER FACILITIES PLAN, RIB 
MOUNTAIN METROPOLITAN SEWERAGE 
DISTICT 
Plan completed in 2015

This section presents an evaluation of the ability 
of the existing WWTP to treat the projected 
future flows and loadings developed in Section 
4 while meeting the anticipated future WPDES 
permit requirements.  This section also presents 
a compliance evaluation of the current facilities 
with the current WDNR NR 110 design standards 
and other applicable design criteria.  The review 
focuses on the rated capacity, age, reliability, 
and other factors related to operating and 
maintaining existing facilities.  

Unit Process Evaluation - Current

Influent pumping station
•	 The pumps have a capacity of 12.95 

mgd with the largest unit out of service, 
which is the plant’s peak instantaneous 
design flow including the recycle flow.  
This flow rate exceeds the 2035 design 
peak flow requirements, and it meets the 
requirements set forth in NR 110.  

•	 Influent pumping station meets the 
future capacity requirements.

Preliminary treatment
•	 The mechanical step screen and wash 

press have a capacity of 13 mgd and 
are both nearing the end of their useful 
service lives and should be replaced 
within the next five years.  

•	 The aerated grit removal tank and 
associated equipment were designed for 
a maximum daily flow of 4.94 mgd and 
a peak hour flow of 12.96 mgd and have 
surpassed their design life.  

Primary sedimentation
•	 Existing tanks have provided excellent 

removal and the system meets the WDNR 

NR 100 requirements at the future design 
flow rates. 

Activated sludge treatment
•	 The capacity of the existing blowers is 

not sufficient to meet the future design 
requirements with one unit out of 
service.

•	 The facility produces an excellent 
quality effluent with an annual average 
phosphorus concentration of less than 
0.8mg/L.  

•	 Because of the anticipated high effluent 
ammonia limit (40 mg/L), nitrification 
should not be required at the treatment 
plan.  

Final clarification and RAS pumping
•	 Structurally, the clarifiers appear to be in 

good condition.  

Disinfection
•	 Upsizing the effluent flume should be 

considered as part of the proposed 
improvements.

•	 Installation of a second UV system 
should alleviate the need for the chlorine 
contact tank.

Waste Activated Sludge thickening
•	 Structurally, the tanks appear to be in 

good condition 

•	 DAFT tanks are sufficiently sized for 
future loadings assuming similar yield 
rates.

Solids processing
•	 For planning purposes, two recirculation 

pumps, digester gas safety equipment, 
and the waste gas burner are being 
included for replacement.  

Biosolids storage and land application
•	 RMMSD has two biosolids storage tanks 



57RIB MOUNTAIN, WISCONSIN

that each have a capacity of 1.93 million 
gallons and meet the 180-day storage 
requirement of WDNR NR 110. 

The following section develops costs for the 
alternatives and recommended improvements. 
Each improvement has been prioritized based 
on input from plant staff and assigned to time 
frames based on their priority.

Phase 1: $8,796,000
Phase 2: $8,179,000
Future: TBD
 
See Exhibit 10: Wastewater Facilities Plan, Rib 
Mountain Metropolitan Sewerage District - 2015.

Note from RMSD Director Heyroth: The water 
treatment plant is currently being designed and is 
at about 30% completion.  There have been many 
delays in its design.  PFAS has been the greatest 
challenge.  With the discovery of PFAS in November 
of 2021, well #1 was shut down.  Temporary 
treatment for that well was designed, built and 
is currently being reviewed by DNR.  It should be 
online in August of 2022. [This has since been 

online and running successfully.]  A pilot study will 
start in August of 2022 to determine the best way 
to remove PFAS in the final treatment building. 
While schedule is still in flux, design should be 
complete by end of 2022 or early 2023. Bidding in 
early 2023 and completion of plant in early 2025.

Phase Probable Cost

Influent Pumping Station 1 $584,000 

Preliminary Treatment 1 $850,000 

Grit Removal 1 $1.23-$1.48M

Primary Sedimentation 2 $948,000 

Activated Sludge Treatment 2 $309,000 

Final Clarification 2 $787,000 

RAS Pumping 1 $235,500 

Phosphorous Removal Future $2M-$17M

Disinfection 1 $340,000 

Sludge Thickening 2 $1.47M

Solids Processing Future $5.1-$6M

Biosolids Dewatering 1 $100,000 

Electrical 1 $3.9M

Valve Replacement and Piping Modifications 1 $655,000 

Space Needs 1 $773,000 

Painting 1 & 2 $500,000 

Table 9: RMMSD Alternatives and Recommended Improvements
Source: Rib Mountain Metropolitan Sewerage District



58 INCORPORATION SUBMITTAL

RIB MOUNTAIN SANITARY DISTRICT 
WELLHEAD PROTECTION PLAN
Adopted 2018 

This plan establishes wellhead protection areas 
around each municipal water supply well. These 
areas are designated for special protective 
measures intended to minimize the risk of the 
well becoming contaminated. The wellhead 
protection areas are established based on 
the area determined by a hydrologic study to 
contribute groundwater to the well. This plan 
is prepared in accordance with the Wisconsin 
Administrative Code, Chapter NR 811.12(6) for 
wellhead protection planning.

•	 The system has an average demand of 
around 450,000 gallons per day (gpd) 
which spikes during the summer months 
due to irrigation and during December & 
January when the ski hill is making snow. 
Currently the ski hill is working towards 
an alternative water supply which would 
reduce the sanitary districts demand 
during those months.

•	 The Sanitary District has one storage 
reservoir with a capacity of 483,000 
gallons.

•	 Water pumped from the wells meets 
all state and federal drinking water 
standards. 

The well head protection area (WHPA) is divided 
into two zones. Zone A is identified as the 
primary source of water for the municipal well 
aquifer and the area most likely to transmit 
groundwater contaminants to the municipal 
wells. Zone A is more restrictive than Zone B. 
Zone B is identified as secondary source of 
water for the municipal well aquifer as an area 
where there is a lower probability of surface 
contaminants reaching the municipal well fields. 
Zone B is less restrictive (Rib Mountain Sanitary 
District, Ordinance 5). The DNR mandates that 
WHPAs are based on a 5- year groundwater 
travel time. Additionally, the WHPA is normalized 
to convenient natural and political boundaries. 
The sanitary district has previously established 
a wellhead protection area around all four 
wells. This area extends beyond the modeled 

Table 10: Well Information
Source: Rib Mountain Sanitary District

Table 11: Wellhead Details
Source: Rib Mountain Sanitary District



59RIB MOUNTAIN, WISCONSIN

5-year zone of contribution which provides 
a conservative protection area. This plan 
maintains the WHPA previously established by 
the sanitary district. 

See Exhibit 08: Rib Mountain Sanitary District 
Wellhead Protection Plan.

MUNICIPAL SEPARATE STORMWATER 
SEWER SYSTEM (MS4) PERMIT 

https://dnr.wi.gov/topic/StormWater/
documents/WPDES-WI-S050075.pdf

Wisconsin municipalities in urbanized areas are 
required by Wisconsin Administrative Code (NR 
216) to hold an MS4 permit.  The Town of Rib 
Mountain meets both conditions (located in a 
federally designated urbanized area, population 
of 10,000 or greater) that requires a permit. 
Specific requirements of the MS4 permit holder 
are identified below along with Rib Mountain’s 
activities to comply with the requirements.  

Stormwater Pollution Prevention Plans
As part of our MS4 permit conditions, Rib 
Mountain has spill prevention plans for Town 
properties where there is a potential risk to the 
environment. These properties are monitored in 
accordance with the MS4 permit requirements. 
Spill prevention plans are included for the Public 
Works facility at 151609 Goose Lane and the Rib 
Mountain Yard Waste site at 147033 CTH N. 

See Exhibit 12: Stormwater Pollution Prevention 
Plans.

Northcentral Wisconsin Stormwater Coalition 
Education and Outreach Plan 2021
This document is the Public Outreach and 
Education program developed for Northcentral 
Wisconsin Stormwater Coalition members that 
are permitted under: WPDES Permit No. WI-
S050075-3, for the term that began May 1, 2019 
and expires on April 30, 2024. 

Memorandum of Agreement between 
Marathon County and the Villages of Weston, 
Kronenwetter, and Rothschild, and the Town of 
Rib Mountain 2020-2026

1.	 Coordinates stormwater management 
activities in the region

2.	 Allocates responsibilities

See Exhibit 13: Memorandum of Agreement 
between Marathon County and the Villages of 
Weston, Kronenwetter, and Rothschild, and the 
Town of Rib Mountain 2020-2026.

Illicit Discharge Detection and Elimination 
(IDDE) Monitoring Procedures

1.	 The Town follows WDNR guidelines 
and procedures for IDDE including 
stormwater discharge sampling and 
observation 

Stormwater Detention Pond Inspection 
Procedures

1.	 The Town follows WDNR guidelines and 
procedures for stormwater detention 
pond inspection including written 
procures and checklists for each 

Table 12: Well Pump Information
Source: Rib Mountain Sanitary District

https://dnr.wi.gov/topic/StormWater/documents/WPDES-WI-S050075.pdf
https://dnr.wi.gov/topic/StormWater/documents/WPDES-WI-S050075.pdf


60 INCORPORATION SUBMITTAL

location. Required maintenance is then 
completed.  

MS4 annual report